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1. General information

1.1 Notes of the test report

The test report may only be reproduced or published in full. Reproduction or
publication of extracts from the report requires the prior written permission of
The State Radio Monitoring Center.

The test results relate only to individual items of the samples which have been
tested.

1.2 Information about the testing laboratory

Company: The State Radio Monitoring Center

State Radio Spectrum Monitoring and Testing Center
Address: No0.80 Beilishi Road, Xicheng District, Beijing China
City: Beijing

Country or Region: China
Contacted person: Wang Junfeng

Tel +86 10 68009181 +86 10 68009202
Fax: +86 10 68009195 +86 10 68009205
Email: Wangjf@srrc.org.cn

1.3 Applicant’s details

Company: Solectek Corporation

Address: 6370 Nancy Ridge Drive, Suite 109, San Diego, CA 92121,
USA

City: San Diego

Country or Region: USA
Grantee Code: KA3
Contacted person: David Gell

Tel: +1-858-450-1220-3020
Fax: +1-858-457-2681
Email: dgell@solectek.com

1.4 Manufacturer’s details

Company: Solectek Corporation

Address: 6370 Nancy Ridge Drive, Suite 109, San Diego, CA 92121,
USA

City: San Diego

Country or Region: USA

Grantee Code: KA3

Contacted person: David Gell

Tel: +1-858-450-1220-3020
Fax: +1-858-457-2681
Email: dgell@solectek.com
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1.5 Application details

Date of reception of test sample: 20 July. 2008
Date of test; 20™ July. 2008 to 5™ Aug. 2008

1.6 Reference specification
FCC Part 27, Part 2 (October 1, 2008 edition)

1.7 Information of EUT

1.7.1 General information

Broadband Wireless Base Station

KA370MOB1

698MHz ~ 746MHz

42.90dBm (ERP)

CS-OFDMA

QPSK, 8PSK, 16QAM, 64QAM

SMOOWOW

TDD

5MHz

External

15dBi

External power supply

24V

Lowest: 0°C
Highest: +50°C

Minimum: 20.4V
Maximum: 27.6V

1.455

N/A
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1.7.2 EUT details

Broadband Wireless

Base Station SkyWay-Mobile BTS C510407110222

1.7.3 Auxiliary equipment details

Equipment Power supply
Manufacturer Shi Jiazhuang Guoyao Electronic
Model Number GYZ720-220S24C2
Serial Number GY200612T010007006
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2. Test information

2.1 Summary of the test results

No. Test case FCC reference Verdict
1 RF Power Output 2.1046/27.50(c)(3) Pass
2 Occupied Bandwidth, 2.1049/27.53(f) Pass
3 Conducted Spurious Emissions 2.1051/27.53(f) Pass
4 Band Edges Compliance 2.1051/27.53(f) Pass
5 Frequency Stability 2.1055/27.54 Pass
6 Radiated Spurious Emissions 2.1053/27.53(f) Pass

This Test Report Is Issued by: Checked by:
6 f%»
} \ 444
Tested by: Issued date:

2+0].d.1)
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2.2 Test result

2.2.1 RF Power Output - FCC Part 2.1046/Part 27.50(C)(3)

Ambient condition:

Temperature Relative humidity Pressure

23°C 46% 101.5kPa

Test Setup:
Power EUT | REOoUPW | Attenuator | Spectrum
Supply - | Analyzer

Test procedure:

The EUT was connected to a spectrum analyzer via the main RF connector,
and through an appropriate attenuator. Diversity RF connectors were
connected to 50 Ohm match load. The EUT was controlled to transmit its
maximum power. Then the maximum channel power of the EUT can be
measured by the spectrum analyzer. The loss between the main RF connector
of the EUT and the input port of the spectrum analyzer will be taken into
consideration.

The measurement will be conducted at three channels, Bottom channel
(701MHz), Middle channel (719MHz) and Top channel (743MHz)

Test result:
All test modes were considered for this test. All typical frequency points were
considered for this test.

Transmitter Output Power Level(ERP) (dBm)
Test Mode CH Bottom CH Middle CH Top
(701MHz) (719MHz) (743MHz)
QPSK 42.76 42.88 42.34
8PSK 42.74 42.90 42.37
16QAM 42.74 42.89 42.44
64QAM 42.75 42.90 42.48
Limit 5000W(67dBm)(ERP)
Conclusion Complies

Note: P(ERP)=P(Channel)+Antenna Gain(dBi)-2.15
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2.2.2 Occupied Bandwidth - FCC Part 2.1049/Part 27.53(f)

Ambient condition:

Temperature Relative humidity Pressure

22°C 46% 101.5kPa

Test Setup:
Power EuT | RFoutput | Avonuator Spectrum
Supply - Analyzer

Test procedure:

The EUT was connected to a spectrum analyzer via the main RF connector,
and through an appropriate attenuator.
connected to 50 Ohm match load. The EUT was controlled to transmit its
maximum power. Then the bandwidth of 99% power can be measured by the

spectrum analyzer.

Diversity RF connectors were

The measurement will be conducted at three channels, Bottom channel
(701MHz), Middle channel (719MHz) and Top channel (743MHz)

Test result:

All test modes were considered for this test. All typical frequency points were
considered for this test.

Occupied Bandwidth (99% Power Bandwidth) (MHz)

Test Mode CH Bottom CH Middle CH Top
(701MHz2) (719MHz2) (743MH2)
QPSK 4.71 4.70 4.71
8PSK 4.70 4.70 4.73
16QAM 4.70 4.70 4,72
64QAM 4.71 4.71 4.80
Limit 5MHz
Conclusion Complies
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Test plots:
Modulation Mode: QPSK
3% Agilent 17:32:36  Jul 23, 2088 Sweep
. sweep Time
Ch Freq 701 MHz Trig Free 0.009 s
Occupied Bandridth o Han
Sweep Time 5.000 s Sweep
Single Cont
Auto Sweep
Time
Horm Foeoy
Bate
(n Dff

Gate Setup»

#Res BA 30 kHz +UBH 1.5 HHz :
. ) . Points
Occupied Bandwidth Occ BH 7 Pur 6L

4.7122 MHz x B -

Transmit Freq Error
» B Banduidth

File Operation Status. A:A\SCRENO97.GIF file saved

Occupied Bandwidth on CH Bottom

S Aglent 16:08:28 Jul 23, 2008 Sweep
.. svwieep Time
Ch Freq 719 MHz Trig Free 0.008 s
Occupied Bandwidth I Auto Han
Sweep Time 5.000 s Sweep
Single Cont
Auto Sweep
Time
Horm Accy
el Gate
Py, e —— |:| n %

Y,

Gate Setup»

#JBH 1.5 HMH=

. : . Points
Occupied Bandwidth Occ BH % Pur L

4.6988 MHz

Transmit Freq Error Z

¥ B Bandwidth
File Operation Status. A:\SCRENOS2.GIF file saved

Occupied Bandwidth on CH Middle
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3% Aglent 16:18:56  Jul 23, 2062 Sweep
Svieep Time
Ch Freq 743 MHz Trig Free o.0pE s
Occupied Bandwidth I Man
Sweep Time 5.000 s Sweep
Single Cont:
Atten 16 JB Auto Sweep
Time
%-‘-.‘L’-.‘ﬁ,'_-.,-.[ AR e Nljﬂ A Cy
Gate
Prfhe n %
LG

Gate Setupr

I BN 1.5 MH=z

; 1 ; ; Points
Occupied Bandwidth Occ BN % Pur il

4.7116 MH x dB

Transmit Freq Error 3

¥ B Bandwidth
Fila Qpeoration Status. A:NSCREMOA3,GIF file saved

Occupied Bandwidth on CH Top

Modulation Mode: 8PSK

S Aglent 17:23:51 Jul 23, 2008 Sweep
Sweep Time
Ch Freq 781 MHz Trig Fres 2008 5
Occupied Bandwidth I Auto Man
Sweep Time 5.000 s Sweep
Single Cont
Auto Sweep
Time
Narm Accy
Gate
On Off

Gate Setupr

kHz +UBW 1.5 iz
. . . Points
Occupied Bandwidth Occ BH % Pur 601

46979 MHz x dB

Transmit Freq Error

¥ dB Bandwidth 4.9
File Operation Status. A:NSCREMOBY.GIF file saved

Occupied Bandwidth on CH Bottom
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5 Agilent 16:37:55  Jul 23, 2008 Sweep
Svieep Time
Ch Freq 719 MHz Trig Free o008 5
Occupied Bandwidth I ]
Sweep Time 5.000 s Sweep
Single Cont:
Atten 18 B Auto Sweep
Time
?.-,...-._-.,.,,,._Nq PR o T J-...-..Q Htlﬂ H Loy
I
e LV -3 Gate
I,I..F.,I,ﬁn,-ﬂn.-r-."W“ L in Off

e ok '|'TT".T1'N-FI

Gate Setupr
Hz

#YBH 1.5 MHz

#He: Z

= : ‘ : . Points
Occupied Bandvidth Occ BH % Pur : Gl

4.7021 MHz % dB

Transmit Freq Error 1615

¥ B Bandwidth
Fila Operation Status, A:\SCRENOB1.GIF file savod

Occupied Bandwidth on CH Middle

S Agilent 16:16:36  Jul 23, 2682 Sweep
Sweep Time
Ch Freq 743 MHz Trig Fres S.008 s
ccupied Bandwidth I Auto Man
Sweep Time 5.000 s Sweep
Single Cont:
Atten 18 dB Auto Sweep
Time
Q-.—.u.l—.—..n.r..,_,.. T LT e .-? m H C C'_LII'

. |.

il f? ¥ ey 0l P, 'f:l iy —~— on E aotﬁ
LT =1L

Gate Setup»

#JEW 1.5 MH=z
Points

Occupied Bandwidth hAL

4.7309 MH % dB

Transmit Freq Error 9

% dB Bandwidth
Fila Operation Status. A:\SCREMO40,GIF file saved

Occupied Bandwidth on CH Top
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Modulation Mode: 16QAM

3 Agilent 17:18:21 Jul 23, 2008 Sweep
. sweep Time
Ch Freq 701 MHz Trig Fres 0.008 s
Occupied Bandwidth I Auto Man
Sweep Time 5.000 s Sweep
Single Cont
Atten 16 dB futo Sweep
Time
““"”“‘"’*‘? Harm Flocy
= l*- A Gate
-.,r.l.-'\r'.,-'""'r'{"“r"""r"' ety g ' T ——— On %

Gate Setupr

WRes B 20 [He #UBH 1.5 MHz
i : o Points
Occupied Bandwidth Occ BH % Par o s

4.6981 MHz % dB

Transmit Freq Error

¥ dB Banduidth
File Operation Status. A:\SCREMOSS.GIF file saved

Occupied Bandwidth on CH Bottom

3 Agilent 16:42:19 Jul 23, 2088 Sweep
N sweep Time
Ch Freq 719 MHz Trig Fres 5000 s
Occupied Bandridth | i Han
Sweep Time 5.000 s Sweep
Single Cont:
Time
?1 ViR Horm Foeoy
—%,I Gate
-p"-n“.""l" ] 0n %

Arr T
T r'.u‘l"lﬂ T

Gate Setup»
$JEW 1.5 MH=

. : . : Points
Occupied Bandwidth Occ BH % Pur L

4.6956 MHz x dB

Transmit Freq Error 1. Z
® dB Banduidth

File Operation Status. A:\SCRENOGS.GIF file saved

Occupied Bandwidth on CH Middle
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J Agllent 16:84:34  Jul 23, 2688 Sweep
Sweep Time
Ch Freq 743 MHz Trig Free o008 s
Occupied Bandwidth | (e Man
Sweep Time 5.000 s Sweep
Single Cont:
Autc Sweep
Time
Norm Freoy
Gate
On Off

Gate Setup»

+UBW 1.5 HHz
i i " iy Points
Occupied Bandwidth Occ BH 7 Pur UL

4.7194 MHz % dB

Transmit Fregq Error
¥ dB Banduidth

File Operation Status. A:ASCRENO26,GIF file saved
Occupied Bandwidth on CH Top

Modulation Mode: 64QAM

5 Aglent 17:07:07 Jul 23, 2008 Sweep
. sweep Time
Ch Freg 781 MHz Trig Free 2A8E 5
Occupied Bandwidth R Auto Man
Sweep Time 5.000 s Sweep
Single Cont
Auto Sweep
Tima
Horm Accy
S - Gate
'Ir-..r-"."\"'.'f"l""r"-"llI'I:.Irrnlﬁ.ﬂ“ AT Un %

L B Ty

Gate Setupr
SpaEn 15 MHz

£UBH 1.5 MH= Swes , pts)

Points

Occupied Bandwidth GOL

4.7104 MHz

Transmit Freq Error
¥ B Banduidth

File Operation Status. A:ZSCRENO78.GIF file saved

Occupied Bandwidth on CH Bottom
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5 Agilent 16:51:58 Jul 23, 26003 Sweep
Swieep Time
Ch Freq 7139 MHz Trig Free o.008 s
Occupied Bandridth I Man
Sweep Time 5.000 s Sweep
Single Cont:
Auto Sweep
Time
Horm Aoy
Gate
(n Off

Gate Setupr

e (He SUBW 1.5 HHz
. . - Points
Occupied Bandvidth Occ BH 7 Pur 0L

4.7119 MHz x dB

Transmit Freq Error  -174.0
x B Bandwidth

Fila Oporation Status. A:ASCRENO72.GIF file saved

Occupied Bandwidth on CH Middle

% Aglent 15:46:23 Jul 23, 2008 Sweep
Svieep Time
Ch Freq 743 MHz Trig Fres 0.80g 5
Nccupied Bandwidth I Auto Man
Sweep Time 5.000 s Sweep
Single Cont
Autc Sweep
Time
Qravsepanesnsitansins N.,..h......,-,.,? Horm Aoy
B e Bate
s f'-.'-;-r-.'l"-r'-#n TR TPy My Wy Mn Off

Gate Setupr

, Points
Occ EH ¥ Pwr Bl

4.7964 MHz % dB

Transmit Freq Error
® dB Banduidth

File Operation Status. A:NSCREMO27.GIF file saved

Occupied Bandwidth on CH Top
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2.2.3 Conducted Spurious Emissions - FCC Part 2.1051/Part 27.53(f)

Ambient condition:

Temperature Relative humidity Pressure

23°C 45% 101.3kPa

Test Setup:
Power EUT | RF output | Attenuator Spectrum
Supply Analyzer

Test procedure:

The EUT was connected to a spectrum analyzer via the main RF connector,
and through an appropriate attenuator. Diversity RF connectors were
connected to 50 Ohm match load. The EUT was controlled to transmit its
maximum power. Then the maximum unwanted emissions of the EUT can be
measured by the spectrum analyzer.

The measurement will be conducted at three channels, Bottom channel
(701MHz), Middle channel (719MHz) and Top channel (743MHz)

Test result:
All test modes were considered for this test. All typical frequency points were

considered for this test.

Test Frequency by plot Conducted Spurious Emissions
Mode range CH Bottom CH Middle CH Top
(701MHz) (719MHz) (743MHz)
30MHz ~ 1GHz
QPSK Referto test | Refertotest | Refer to test
zZ~ y4
30MHz ~ 1GH
8PSK 1GHzZ~ 5GHzZ Refer to test Refer to test Refer to test
plots plots plots
5GHz ~ 8GHz
30MHz ~ 1GHz
Refer to test Refer to test Refer to test
oo éggz . gggz plots plots plots
zZ~ y4
MHz ~ 1GH
64QAM 310GHzZ~ 5(§3sz Refer to test Refer to test Refer to test
plots plots plots
5GHz ~ 8GHz
Limit -13dBm
Conclusion Complies
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Test plots:

Modulation Mode: QPSK

e Agilent 172117 Jul 23, 2008 Peak Search

Atten 1@ dB j Hext Peak
Next Pk Right

Next Pk Left

' 1700.90000¢ MHz T Search
28.00 dBnm

Pk-Pk Search

Mkr 3 CF

More
1of 2

- VBH 190
File Operation Status. A:\NSCRENOSS.GIF file saved
30MHz ~ 1GHz Conducted Spurious Emissions on CH Bottom

Note: The signal beyond the limit is carrier.

5 Agilent 17:38:46  Jul 23, 2003 Peak $earch

Atten 16 dB JdB Next Peak
Next Pk Right

Next Pk Left

o 1400000000 6Hz (A
~27.53 dBn

Arnet }H o Lt AU o b .

\ "
fh"‘"-rf-':ﬁ.w.L"I.-*.H-"‘r—.u""f-.r" bk

Pk-Pk Search

Mkr 3 CF

More
1of 2

VEH | MHz
Fila Operation Status. A:\SCRENO0S4.GIF file saved

1GHz ~ 5GHz Conducted Spurious Emissions on CH Bottom
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A Agilent 17:38:03  Jul 23, 2003 Peak Search
Mirl

Atten 18 dB Hext Peak

Next Pk Right

Next Pk Left

Min Search

1

| i'“wi_.-r_-ﬂ_,;,.'.n'IFw_.--rihql,.'r'i,k-,-'r-1‘q‘.1pll1lr|-.f.,lj‘,l._.-*."|..-J,.'.l ol
it U b B I'f+'|"u.llh.""'ll e

Pk-Pk Search

Mkr 3 CF

More
1of 2

. z VBH 1 MHz :
Fila Oporation Status. A:\SCREM092.GIF file savod

5GHz ~ 8GHz Conducted Spurious Emissions on CH Bottom

3 Agilent 16:38:46 Jul 23, 2688 Peak Search

Atten 16 JB 27 Next Peak

Next Pk Right

Next Pk Left
. Marker
T 1717.100000 MHz Min Search
27.85 dBm

Pk-Pk Search
{1
B,
L bttt LA A ',-.|-‘r\!-,n-..*'-'.ll'ﬂt..-"‘lll'l-'{ e AR L i o] _,'l"l i i P e A

Mkr 3 CF

More
1of 2

z YEH 198 kHz Swes
File Operation Status. A:ASCRENOSA,GIF file saved

30MHz ~ 1GHz Conducted Spurious Emissions on CH Middle
Note: The signal beyond the limit is carrier.
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3 Agilent 16:31:19 Jul 23, 200% Peak Search

Atten 18 dB i 3 Next Peak

Mext Pk Right

Next Pk Left

' 13.260000000 GHz

-2962 dBm Min Search

1

PR T Y TN Y T
Frelitpafir: 4»1{.- AL o Lt L R T o
g L ! T

Pk-Pk Search

Mkr 3 CF

More

1 Miz VBH L MHz 5 Lo

Fila Operation Status, A:\SCRENOGSS.GIF file saved

Peak Search

Next Peak

Next Pk Right

Next Pk Laft
|Marker
7.1900080000 GHz Min Search
, 1 -28.64 dBm .

| PRI A Hl-ﬁ\“’*'f“'l""‘."*-‘-‘.4.1'...'*“-—‘\*"9."-,-‘ i
.h_}n..u-r,h.,q-..,n"h,.ln.w,l Pty RULALL TR PR d g

Pk-Pk Search

Mkr 3 CF

More

VBH | MiHz Ll 2

File Operation Status. A:\SCRENOSE.GIF file saved

5GHz ~ 8GHz Conducted Spurious Emissions on CH Middle
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3% Aglent 16:16:49 Jul 23, 2002 Peak Search

Atten 18 JB 23,96 dB Next Peak

Next Pk Right

Next Pk Left
Marker
743.000000 MHz Min Search
25.96 dBm

Pk-Pk Search

llr-.,r.rr.—hh*n P A gt

Mkr 3 CF

More
1aof 2

30MHz ~ 1GHz Conducted Spurious Emissions on CH Top
Note: The signal beyond the limit is carrier.

S Agilent 16:15:48  Jul 23, 2082 Peak Search

Atten 160 dB db Hext Peak

Hext Pk Right

Next Pk Laft
~|Marker

13133000000 GHz T [ |

Min Search
-29.77 dBm )

3 FC w-h.}.,i..\-.;.u_ru-.ru~.-.,.~f-...-a+-.-.-.'-.f'-ﬂ.4..-.'w~'f*r-*"'"*‘“‘"""ﬂ""'"l"'*'r""'"""”h'u"“"’ it bl Pk-Pk Search
Mkr 3 CF
More
1 of 2

#Res BH 1 MHz VBH 1 MHz
File Operation Status, A:ZSCRENO4G.GIF file saved

1GHz ~ 5GHz Conducted Spurious Emissions on CH Top
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S Aglent 16:15:24  Jul 23, 2088 Trace
. . Trace
Atten 18 dB dB
! > 3
Clear Hrite
Max Hald
|Marker
n | £.320000000 GHz T | |
Hin Hold
- [-32.41 dBm 1
) | Ra'ihy '-;-.—-H.v-‘h~,¢_uL-w$‘u.q.-L.-.4-1, e Lkl
r"'\"l‘q\"lri.“.qlr'p'-' r"-lllr."&'i !""""H‘i'h,|‘h‘r'!'l"ll""'\l"ir"r'll‘r""""."lr’"""r-—" W e b Jpl"u Uiew
Blank
More
1 of 2

VBH 1 MHz
File Operation Status, A:ZSCRENO44.GIF file saved

5GHz ~ 8GHz Conducted Spurious Emissions on CH Top

Modulation Mode: 8PSK
A Agilent 17:26:23  Jul 23, 2082 Peak $earch

Arien 18 dB ] Next Peak

Mext Pk Right

Next Pk Laft
IMarker
" [700.900000 MHz Hin Search
1 27.87 dBm

Pk-Pk Search
1 I-...,L

s RIS NI 0 Y, PV TN |

) : . |
HH Hrien .|~1"'.-.$| 44'r-.||'pl,,-|"l-'.-*.\\'a.u- - F-\"l“‘u“""'l.vr-"l'r'-r“1'1-'1""4"*--'-'.-"!5 Pl W)

Mkr 3 CF

More

JEH 150 Lof 2

File Operation Status, A:%SCREN090.GIF file saved

30MHz ~ 1GHz Conducted Spurious Emissions on CH Bottom
Note: The signal beyond the limit is carrier.
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e Agilent 17:27:63  Jul 23, 2088 Peak Search

Atten 16 JB j Next Peak

Next Pk Right

Next Pk Left
~|Marker
©1.400000000 GHz | Min Search
-29.08 dBm

1 [0 TP R,
th T ikt T e bbb, AP b4 vy i L P L I
iy FHAT T me

Pk-Pk Search

Mkr 3 CF

More

1 Miz VBH L MHz a2

File Operation Status. A:ASCRENO91.GIF file saved

1GHz ~ 5GHz Conducted Spurious Emissions on CH Bottom

e Aglent 17:27:33 Jul 23, 26088 Peak Search
Micr1 Hz
Atten 18 dB ;B Hext Peak

Mext Pk Right
Next Pk Laft
Marker
CA.710e0eeed GHz Min Search
-28.57 dBm i

) R A 8 sl ey ﬁ-\p- e
At Pt Pt e

Pk-Pk Search

Mkr 3 CF

More

VEH 1 MHz 1of 2

File Operation Status. A:ZVSCRENOS2.GIF file saved

5GHz ~ 8GHz Conducted Spurious Emissions on CH Bottom
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S Agilent 16:35:53  Jul 23, 2088 Peak Search
Hlkrl 7
Atten 16 dB j Next Peak

Next Pk Right

Next Pk Laft
|Marker
" [718.700068 MHz Min Search
27.23 dBm

Pk-Pk Search

Mkr 3 CF

More
1aof 2

: VEH 160 |
File Operation Status. A:NSCRENOSS.GIF file saved
30MHz ~ 1GHz Conducted Spurious Emissions on CH Middle

Note: The signal beyond the limit is carrier.

e Agilent 163509 Jul 23, 2088 Peak Search
Mkrl 3 GHz
Atten 18 db : Next Peak

Next Pk Right

Next Pk Laft

" 13.153000000 GHz
-29.22 dBm
.;...,._I.._...4,,+,_..-'"ﬁ:-'-aﬁ'-'w-.;.-*'».r- TR

1
O | J' e J"-l,l_.. i i A e

Min Search

i

b .-.-'-*.n'r'.-_-|,|_..l dmit]

Pk-Pk Search

Mkr 3 CF

More

VBN 1 MHz Sweep 1of 2

File Operation Status. A:\SCREMOSS.GIF file saved

1GHz ~ 5GHz Conducted Spurious Emissions on CH Middle



The State Radio Monitoring Center No.: SRMC2009-H024-E0017

State Radio Spectrum Monitoring and Testing Center FCC ID: KA370MOB1
Tel: 86-10-68009202 68009203 fax:86-10-68009195 68009205 Page 23 of 44
S Agilent 16:34:32 Jul 23, 2082 Peak Search
Mirl )
Atten 18 dB Next Peak
Hext Pk Right
Next Pk Left

’ 17.010000000 GHz

-28.31 dBm Min Search

Wb et b R ir.-rr"’lra|'u'..'ﬂ-‘."1'\"3"'i*-"‘-‘-'-"ir"IL"""-'-'h'*-"u"J‘-‘*”“H-'-'-i-m'..
Wb P T ._-w-*_‘-':.l" LRty bl B L

Pk-Pk Search

Mkr 3 CF

More
1of 2

! 1 MHz VEH 1 MHz :
File Operation Status, A:NSCRENOSZ.GIF file saved

Peak Search

Next Peak

Next Pk Right

Naxt Pk Left
T [743.000000 MHz Min Search
26.59 dBnm |

Pk-Pk Search

A VAl o tinitgs bR At Wt '-JI'-.*-'--H'—"'JI Ik"'u""‘ ettty
Mkr 3 CF
More
1 of 2

YEH 184 kHz Swes

File Qperation Status. A:NSCREMO41,GIF file saved

30MHz ~ 1GHz Conducted Spurious Emissions on CH Top
Note: The signal beyond the limit is carrier.
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3 Agilent 16:12:18 Jul 23, 2688 Peak Search

Atten 16 dB j Next Peak

$

A J
FE e peyehidbt B A S e by Pl

Next Pk Right

Naxt Pk Laft

' 3167000000 GHz Min Search
-729.11 dBm .

AR IR D b P, v l"d.""'i'"" i
P figeresfunt hoseaingd, ol "!'l"# e Pk-Pk Search

Mkr 3 CF

More

1 Milz VBH 1 Mz dul

File Operation Status. A:\SCREMO42,GIF file saved

1GHz ~ 5GHz Conducted Spurious Emissions on CH Top

- Agilent 16:12:45  Jul 23, 206% Peak Search
Mhkrl
Atten 16 dB b Next Peak

Hext Pk Right

Next Pk Left

' 17.325000000 GHz

~28.85 dBm . Min Search
4

il AT bbbl
A'Humtllr'ﬂ-lr..,-,J,y\.-p,'--.\.,x'l-.-q-«'p.-;.;'\,.I'[,“ln,r‘fnvﬂh\'-.‘-Jll'ﬁb.q'i,-'u'*' i ]' ' Y

Pk-Pk Search

Mkr 3 CF

More

1 MHz UBH 1 MHz 1of 2

Filo Operation Status, A:\SCREN042.GIF file savod

5GHz ~ 8GHz Conducted Spurious Emissions on CH Top
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Modulation Mode: 16QAM

5 Agilent 17:16:54  Jul 23, 2003 Peak Search
Mikrl 1Hz
Atten 18 dB dB Next Peak
Next Pk Right
Next Pk Left
~|Marker
- 700.900000 MHz Min Search
27.91 dBm
| Pk-Pk Search
H;J,,LJ.I,[;,J_,.«-,MI-ﬁ||,.-,.I|‘.,-1'n|1.,-1,-.\5.\,;,-..-.-NF-M"."'-"#‘*HQJ.""""""!'\'fr*-,-&‘-‘d-‘.‘-‘.1"!.'l'|k-"'n'l..| ‘\‘hlll‘""-\'I"-Ira'p'..'n'r.m,‘-.lIl‘r‘"h\l.ihﬁ-ill‘l
Mkr 5 CF
More
1of 2

z YEH 188 kHz

Fila Operation Status, A:N\SCRENORB2.GIF file savod

30MHz ~ 1GHz Conducted Spurious Emissions on CH Bottom
Note: The signal beyond the limit is carrier.

5 Agilent 17:16:62  Jul 23, 26088 Peak Search
Mlrl 1. SH=
Atten 168 dB dB Next Peak

Mext Pk Right

Next Pk Laft

1.400000000 GHz

—.28 68 dBm Min Search

L e N T
u'i.-'!'n“‘j-—l.'II‘u'n'J.I'-'14.r.'.'-.|r-'-J"'"-r""'"\-'"-'\’l'-"‘l-"f"""'*"'-h i MM

Pk-Pk Search

Mkr 5 CF

More
1 of 2

B 1 MHz WBH | MHz
File Operation Status. A:\SCRENO22.GIF file saved

1GHz ~ 5GHz Conducted Spurious Emissions on CH Bottom
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e Agilent 1721527 Jul 23, 2088 Peak Search

Aiten 18 dB dE Hext Peak

Next Pk Right
Next Pk Laft
|Marker
S 7.71eeeeeee GHz Min Search
-28.19 dBm !

. N N, ,..u'“-'-‘"'H'-\"‘-"'I""'"-'""'|""‘-r"$ﬂl"""“”"‘l’"-"*"pb"g""’t-ﬂ'p-'-'-.-
B L il

Pk-Pk Search

Mkr 3 CF

More
1 of 2

! 1 MHz VEH 1 MHz 5
Fila Operation Status. A:\SCREMOS1.GIF file saved

5GHz ~ 8GHz Conducted Spurious Emissions on CH Bottom

3 Agilent 16:43:18  Jul 23, 26688 Peak Search

Arren 18 dB : dB Next Peak

Mext Pk Right

Next Pk Left

Marker
1718.700000 MHz Min Search

27.83 dBm
Pk-Pk Search
. .._E‘H‘u.hr_‘wl-H"__;-ql-,a'llnﬁ-n,H-'-'lp.-"-'f.‘lu',\.-.-.-l\-'nﬁ'J-fn“"”l"’i".l'|IF-|"-"I'“"'"" 'w"'.-'f'lli"-\".'y\-‘f-fﬂ-'n-i.-.|I Ilu""'i'-'-'-l ey

Mkr 5 CF
More
1 of 2

UBH 100 [z Sweep 117

Fila Operation Status. R:\SCREMOG&,.GIF file savod

30MHz ~ 1GHz Conducted Spurious Emissions on CH Middle
Note: The signal beyond the limit is carrier.
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3% Aglent 16:44:18  Jul 23, 2083 Peak Search

Mkr1 .
Atten 18 dB j Next Peak

Hext Pk Right

Next Pk Left

13.287000000 GHz T T T
-29.98 dBm

i

~ i -Mln.ll R P S au'f'r'p-w-'n";...l.h'-*-fr"'r-"" Rt L e et g et |
Ao A e g LT i, J

Pk-Pk Search

Mkr 3 CF

More

YEH | MHz 1 of 2

peration Status. A:NSCREMOGZ.GIF file savod

1GHz ~ 5GHz Conducted Spurious Emissions on CH Middle

3 Agilent 16:45:32 Jul 23, 2008 Peak Search

Arren 1@ dB dB Hext Peak

Next Pk Right

Naxt Pk Left
~|Marker
- 7.045000000 GHzT— | Min Search
» —28.71 dBm .

I ﬁ ER TR WS Y ,._-]'pﬁ.-r T
PP ARTTRTEATRY BRUPEY NP ETas NPT I

Pk-Pk Search

Nkr 5 CF

More
1 of 2

z VEH 1 MHz
File Operation Status. A:\SCREMOGE.GIF file savod

5GHz ~ 8GHz Conducted Spurious Emissions on CH Middle



The State Radio Monitoring Center
State Radio Spectrum Monitoring and Testing Center
Tel: 86-10-68009202 68009203

fax:86-10-68009195 68009205

No.: SRMC2009-H024-E0017

FCC ID: KA370MOB1

i Aglent 16:02:17  Jul 23, 2082

Marker

Page 28 of 44

Salect Marker

Arien 18 JdB 1 53 4
Normal
Marker =
743.000000 MH=z Delta
Z27.88 dBm
! Delta Pair

(Tracking Ref)
Ref A

Span Fair

Span Center

Type =
Freg B

0Off

More

1of 2

Fila Operation Status, A:\SCREN024.GIF file saved

30MHz ~ 1GHz Conducted Spurious Emissions on CH Top
Note: The signal beyond the limit is carrier.

i
iy

Agilent 16:01:09 Jul 23, 200% Peak $earch

Mlkrl
Arren 16 dB Hext Peak
Next Pk Right
Marker
. 13.280000000 GHz

B - Next Pk Left

-29.62 dBm |
Min Search

YEH | MHz Pk-Pk Search
Mkr 3 CF

More
1 of 2

File Operation Status. A:ASCREMO22.GIF file saved

1GHz ~ 5GHz Conducted Spurious Emissions on CH Top
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3 Agilent 16:88:34  Jul 23, 2688 Peak Search

Atten 16 JB dB Next Peak

Next Pk Right

Marker
7.055000000 GHz .
' Next Pk Left
--28.61 dBm |
Min Search
WEH 1 M Sween 5 m Y PL-Pk Search
Amplitude
-2B.61 dBm
Mkr 5 CF
More
1 of 2

File Operation Status. A:ASCRENO22.GIF file saved

5GHz ~ 8GHz Conducted Spurious Emissions on CH Top

Modulation Mode: 64QAM
e Agilent 1728956 Jul 23, 20088 Peak Search

Arren 18 dbB 2746 dB Hext Peak

Next Pk Right

Next Pk Laft
|Marker
" [695.300008 MHz Min Search
27.46 dBm

Pk-Pk Search

& 1 ' | "L' |
T S e AP hugpg et b o b M Ptk b

Mkr 3 CF

More
1 of 2

z VEH 186 kHz
File Operation Status. A:NSCRENO78.GIF file saved
30MHz ~ 1GHz Conducted Spurious Emissions on CH Bottom

Note: The signal beyond the limit is carrier.




The State Radio Monitoring Center No.: SRMC2009-H024-E0017

State Radio Spectrum Monitoring and Testing Center FCC ID: KA370MOB1
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= Agillent 17:11:32  Jul 23, 2088 Peak Search

Atten 18 dB dB Next Peak

Mext Pk Right

Naxt Pk Left
Marker
11400000000 GHz T || Min Search
-25.84 dBm

i, el )
A 'j\ Sl .-g'-nl'r...'......‘-.-..-.-M,...';,-'.---"hfl-'-'ﬂr i lm"'""‘""""—"""""‘""’-—"—-\"""1'"'-1"-\--.-.-m-'-"-*v'-\-.-"- by
LT VSRR T L s W -

Pk-Pk Search

Mkr 3 CF

More

z UBH L Miz S L uif 2

File Operation Status. A:NSCRENO79.GIF file saved

1GHz ~ 5GHz Conducted Spurious Emissions on CH Bottom

G Agilent 17:12:04 Jul 23, 2688 Peak Search
Mlrl z
Arren 16 dB 3 dB Hext Peak

Next Pk Right
Naxt Pk Laft
Marker
1 7.440000000 GHz T [ | Min Search
-28.13 dBm 1

\ b el g R, s e
'I'1ﬂ\"..-'fq\',ff‘.,h#'ﬂ'l‘u’ ML WL 'H'L.-‘fq" Jaal i MRt Y|

Pk-Pk Search

Mkr 3 CF

More

1 Miz VBH 1 Milz Swa a3

File Operation Status. A:\SCREMORQ,GIF file saved

5GHz ~ 8GHz Conducted Spurious Emissions on CH Bottom
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- Agilent 16:58:84  Jul 23, 2088 Peak Search

Atten 18 ob : dbB Hext Peak

Mext Pk Right

Naxt Pk Left

Marker
1717.100000 MHz Min Search

28.16 dBm
Pk-Pk Search
. ALty H.-,IH.',-..,,l...l._-...;_4r._.,_-.\\-.-.H.L\"rL-Jllu'u,.J-h‘.f“N"'rl"ll'uh'-'"-'h.,.--.rl,'-w,-\-lu'n,,.u'."l '.L‘Il'ﬂ"ﬂ'!"p'l-q'ﬁr"ﬂ""‘"-"'+*'*J"“.‘.‘-'l'-"*?‘

Mkr 5 CF
More
1 of 2

30MHz ~ 1GHz Conducted Spurious Emissions on CH Middle
Note: The signal beyond the limit is carrier.

% Agilent 16:49:58 Jul 23, 2088 Peak Search

Atten 1@ dB 3 dB | Next Peak
Next Pk Right

Next Pk Left

' 13.173000000 GHz

-268.15 cdBm ) Min Search

4 TR o N YT ST S T Y Y nd.s
~ "'...qfl-.ﬂw.j-.:l.1:.-.....,—1-.-.-.‘»'-'r‘r"l-"l-'-W‘\'-'—"nv.-"h.'-W*"*'"""\'L b i

| Pk-Pk Search

Mkr 3 CF

More
1of 2

z VEH | MHz Sweep G
File Operation Status. A:NSCRENOZQ.GIF file saved

1GHz ~ 5GHz Conducted Spurious Emissions on CH Middle
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3 Agilent 16:45:06 Jul 23, 200% Peak Search

Atten 16 dB 74 dB Next Peak

Mext Pk Right

Next Pk Left
|Marker
C[7.490000000 GHz T | Hin Search
-28.74 dBm ;

oM TRLIE] U R TN )
Sy g oo, sk B oy i ' iy b

Pk-Pk Search

Mkr 5 CF

More

1 Miz VBH 1 MHz L Bl 2

File Operation Status, A:\SCREN0B9,GIF file saved

Marker

N8 Sclect Marker

1 2 3 4
Normal
Marker -
8/8.800088 MHz Delta
-47.00 dBm
i Delta Pair

(Tracking Ref)
Ref A

Span Fair
Span Center

off

More
1 of 2

No Peak Found

30MHz ~ 1GHz Conducted Spurious Emissions on CH Top
Note: The signal beyond the limit is carrier.




The State Radio Monitoring Center No.: SRMC2009-H024-E0017

State Radio Spectrum Monitoring and Testing Center FCC ID: KA370MOB1
Tel: 86-10-68009202 68009203 fax:86-10-68009195 68009205 Page 33 of 44
F Agllent 15557:24  Jul 23, 2003 File
Atten 18 dB 2347 dB Catalogr
Saver
Marker
3.293000000 GHz , oy
Deleter
Copyr
Renamer
More
1 of 2

File Operation Status. A:\SCREN028,GIF file saved

1GHz ~ 5GHz Conducted Spurious Emissions on CH Top

3 Agilent 15:59:89 Jul 23, 2088 Peak Search

Aiten 18 dbB dE Next Peak

Mext Pk Right
Marker
7.445000000 GHz N
Next Pk Laft
_,‘28.@9 dBm O PSRRI R P 'f,_.—.-fqu.,,_1',.1.-\._5wa.‘...«k,._,'n.-,’-_..-,'-.'p.-‘-in L3 R SSopp g |
Min Search
VBN L Swes f 5 __- _; Pk-Pk Search
Typa Amplitude
Freq
Mkr 5 CF
More
1of 2

Fila Opeoration Status. R:\SCRENOZ21.GIF file saved

5GHz ~ 8GHz Conducted Spurious Emissions on CH Top
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2.2.4 Band Edges Compliance - FCC Part 2.1051/Part 27.53(f)

Ambient condition:

Temperature Relative humidity Pressure

21°C 45% 101.2kPa

Test Setup:
Power EUT [RFOUPU | Attenuator ,| Spectrum
Supply Analyzer

Test procedure:

The EUT was connected to a spectrum analyzer via the main RF connector,
and through an appropriate attenuator. Diversity RF connectors were
connected to 50 Ohm match load. The EUT was controlled to transmit its
maximum power. Then the maximum band edge emissions of the EUT can be
measured by the spectrum analyzer. The peak detector is used and RBW is
set to 3KHz on spectrum analyzer.

The measurement will be conducted at two channels, Bottom channel
(701MHz) and Top channel (743MHz).

Test result:

All test modes were considered for this test. Only channel bottom and channel
top operating frequency points were considered for this test.

Band Edge Power—P(W) (dBm)
Test Mode CH Bottom CH Top
(701MH2z) (743MH2)
QPSK Refer to test plots Refer to test plots
8PSK Refer to test plots Refer to test plots
16QAM Refer to test plots Refer to test plots
64QAM Refer to test plots Refer to test plots
Limit -13dBm
Conclusion Complies




The State Radio Monitoring Center No.: SRMC2009-H024-E0017

State Radio Spectrum Monitoring and Testing Center FCC ID: KA370MOB1
Tel: 86-10-68009202 68009203 fax:86-10-68009195 68009205 Page 35 of 44
Test plots:
Modulation Mode: QPSK
e Agilent 17:33:43  Jul 23, 2688 Marker
P, 8 Sclect Marker
=] K b a0 db
Arten 16 dB 3 L2 3 4
Ilr-.h.r-.'.n,_p\.,.h.-.-.r.u.'.;-.-',-lh._,.,‘n.'-;.,n.-n\.hr-.l'nb'u.ll‘l.T-."I.,\.L.I-‘ O EAPARLITY Marker Trace
| Auto 1 2 3
t Marker
704.000000 MHz (. Readout,
r-18.88 dBm l'""'"'l"'-"i Freguency
Marker Tabla
On 0ff
Marker All Off
Hz
AR & MHz
More
2of 2

File Operation Status, R:\SCREN092.GIF file
Band Edge Compliance on CH Bottom

% Aglent 16:21:16 Jul 23, 2002 Marker
frien 10 dB ' _14.34 dB 159'92“ ”g"keg
In' T L A Lt |~L|'l e e JETER AT DA '.‘1"*'.’I.'LI'|'-|'|’~1II M orma I
Marker | I
.746.000000 MHz e Delta
-14.34 dBm
Delta Pair

i Tracking Ref)
Ref A

Span Pair
- Span Center
plitud =

74 B MHz - 0 B

Freq J46_BAR B MHz -14.34 dBm

Off
Hore
1 of 2

File Operation Status. A:\SCREMOSA,GIF file saved

Band Edge Compliance on CH Top



The State Radio Monitoring Center No.: SRMC2009-H024-E0017
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Modulation Mode: 8PSK

5 Agilent 17:25:16  Jul 23, 26688 Marker
Atten 16 B 1906 B 1Selegct ngkez
TN NIV e Marker Trace
. Autn 1 2 3
Marker | |
704.000000 MH= L. 2 Readout,
'-19.00 dBm Frequency

Marker Tabla
n Off
Marker All Off

Hz
A B MHz

More
2 of 2

File Operation Status. A:\SCRENO29,GIF file saved
Band Edge Compliance on CH Bottom

5 Agilent 16:38:50  Jul 23, 2088 Freg/Channel

. e e Cconter Freq
firen 16 B R -.° 690606 Mz

Start Freq

| 738250008 NHz

. |Center | -

- »/43.0000000 MHz B Stop Freq
Step 744.0000000 MH: 746.750098 MHz

CF Step
744008 MHz
Auto Man

Fraq Offset
B.AARGEREEE Hz

Signal Track
On Ot

Fila Opeoration Status. R:\SCRENO22.GIF file saved

Band Edge Compliance on CH Top
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Modulation Mode: 16QAM

3 Agilent 17:28:16 Jul 23, 26888 Marker

' Select Marker
t 2 3 4
g ET L e o o Marker Trace
f Autn 1 2 3

Marker_| -
704.000000 MHz LIS Readout,
'~19.56 dBm it Frequency

Marker Tabla
On 0ff

Marker All 0ff

More
2 of 2

File Operation Status. A:\SCREMORE.GIF file savod
Band Edge Compliance on CH Bottom

3 Aglent 18:05:46 Jul 23, 2688 Marker
tier2 4B
Atten 16 oB 19 dB 139|Egctﬁgrk9£
II__m niredied m.":-."lll FARRERRI N orm ﬂl
+ |Marker_ 2 "
- 746.000000 Mz R Deita
-14.19 dBm
Delta Pair

i Tracking Ref)
Ref A

Span Pair
_ Span Center
Hz 14. E
A # MHz i
Off
More
1of 2

File Operation Status. R:\SCRENMO27.GIF file saved

Band Edge Compliance on CH Top



The State Radio Monitoring Center
State Radio Spectrum Monitoring and Testing Center
Tel: 86-10-68009202 68009203 fax:86-10-68009195 68009205

No.: SRMC2009-H024-E0017
FCC ID: KA370MOB1
Page 38 of 44

Modulation Mode: 64QAM
e Agilent 17:09:20 Jul 23, 2098

frien 18 dB

o AT

704.000000 MHz
-19.00 dBm

Marker

Select Marker
L2 3 4

Normal

Delta

Delta Pair

(Tracking Ref)
Ref A

Span Pair

Span Center

Dff

More
1 of 2

File Operation Status. RINSCRENOZ?7.GIF file saved
Band Edge Compliance on CH Bottom

I Agilent 15:48:59  Jul 23, 2688

Arten 18 dB

Y L S P T T LY ST e

Marker_|
»/46.000000 MHz
-14.09 dBm

ﬂ-l,' i "]II 'I_'ﬁ;F-!'1Ir||r{.llhllrr_Ilr1

Marker

Selact Marker
2 3 4

Hormal

Delta

Delta Pair

i Tracking Ref)
Ref a

Span Palr

Span Center

Off

More
1 of 2

File Operation Status. A:NSCREMO28.GIF file saved

Band Edge Compliance on CH Top
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2.2.5 Frequency Stability - FCC Part 2.1055/Part 27.54

Ambient condition:

Temperature Relative humidity Pressure
23°C 46% 101.5kPa
Test Setup:
Climate Chamber
EUT : RF output Attenuator . Spectrum
: "| Analyzer

......................................

Test Procedure:

The EUT was connected to a spectrum analyzer via the main RF connector,
and through an appropriate attenuator. Diversity RF connectors were
connected to 50 Ohm match load. The EUT was controlled to transmit carrier
signal. Then the frequency error of the EUT can be measured by the spectrum
analyzer. The temperature inside the climate chamber is varied from 0° C to
+50° Cin 10° C step size. And also the power supply voltage to the EUT is
varied from 85 to 115 percent of the nominal value.

The measurement will be conducted at three channels, Bottom channel
(701MHz), Middle channel (719MHz) and Top channel (743MHz)

Test result:
All typical frequency points were considered for this test.
Test conditions Frequency error (ppm)
. CH Bottom CH Middle CHTo
voltage(V) | Temp(C) | 701mHyz) (719MHz) (743|\/|sz)
0 0.06 0.06 0.06
10 -0.07 -0.04 0.06
24 20 0.05 0.07 0.08
30 -0.06 0.07 0.07
40 -0.04 -0.04 -0.04
50 0.06 0.03 0.05
20.4
(85% Rated) 20 0.05 0.06 -0.04
27.6
(115% Rated) 20 -0.08 0.04 0.05
Limit 0.5 ppm
Conclusion Complies

Note: The EUT can't operate normally below 0 C
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2.2.6 Radiated Spurious Emissions - FCC Part 2.1053/Part 27.53(f)

Ambient condition

23°C 44% 101.0kPa

Test Setup:

b

)
P

Receiving Antenna

Fiter Amplifier
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Step 2
Test procedure:
Step 1:
The measurement is carried out in the fully anechoic chamber. EUT was
placed on a 2.4 meter high non-conductive table at a 3 meter test distance
from the test receive antenna. A receiving antenna was placed on the antenna
mast 3 meters from the EUT. The height of receiving antenna is 2.4m and
varies in certain range to find the maximum power value. The EUT shall be
set to continuous transmitting mode under maximum output power. The
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measurement is carried out using a spectrum analyzer or receiver. Then the
antenna height and turn table rotation is adjusted till the maximum power
value is founded on spectrum analyzer or receiver. A notch filter is necessary
in the band near to the carrier frequency. A high pass filter is needed to avoid
the distortion of the testing equipment in the band above the carrier frequency.

Step 2:

A log-periodic antenna or double-ridged waveguide horn antenna shall be
substituted in place of the EUT. The log-periodic antenna will be driven by a
signal generator and the level will be adjusted till the same power value on the
spectrum analyzer or receiver. The level of the spurious emissions can be
calculated through the level of the signal generator, cable loss, the gain of the
substitution antenna and the reading of the spectrum analyzer or receiver.

Calculation procedure:
The data of cable loss, antenna gain and air loss has been calibrated in full
testing frequency range before the testing.

The power of the Radiated Spurious Emissions is calculated by adding the
cable loss, antenna gain and air loss. The basic equation with a sample
calculation is as followed:
P=Pr+Lc+La-G
Where
P: Power of the Radiated Spurious Emissions (dBm)
Pr: reading of the receiver (dBm)
Lc: Cable Lose (dB)
La: Air loss (dB)
G: Antenna Gain (dBi)

Assumed the reading of the receiver is -60dBm. A cable lose of 10dB, an air
lose of 30dB and an antenna gain of 11dBi are added.
P=Pr+Lc+La-G=-60+10+30-11=-31dBm

The measurement will be conducted at Middle channel (719MHz)
Test result:

Only the results for worst case were recorded for this test. Only channel
middle operating frequency points were considered for this test.

Test Frequency by plot CH Middle
Mode range (719MHz)
QPSK 30MHz ~ 3GHz Refer to test plots

3GHz ~ 8GHz
Limit -13dBm
Conclusion Complies
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Test plots:
Modulation Mode: QPSK
Marker: T17.43487 MHz -31.06 dBm
Level [dBm]
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3GHz ~ 8GHz Radiated Spurious Emissions on CH Middle
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2.3. List of test equipments

Calibration | Calibration

No. Name/Model Manufacturer SIN Start Date Due Date
1 PSA E4440A Agilent MY41000183 Mar. 2009 Mar. 2010

Spectrum Analyzer
2 | 66-30-33 Power Attenuator Aeroflex / BV7049 Sep. 2008 | Sep. 2009
Weinschel
3 SEWTH-Z-08 Climatic ESPEC 7020030020 | Aug. 2008 | Aug. 2009
Chamber
4 9.080mx5.255mx3.525m FRANKONIA | -eem- Aug. 2008 | Aug. 2009
Shielding room
5 ESI 40 EMI test receiver R&S 100015 Aug. 2008 Aug. 2009
6 SMR 20 Signal generator R&S 100086 Aug. 2008 Aug. 2009
12.65m*8.03m*7.50m

7 Fully-Anechoic Chamber FRANKONIA | - Aug. 2008 | Aug. 2009

8 HL562 Ultra log test antenna R&S 100016 Aug. 2008 Aug. 2009

9 ESH3-Z2 Pulse limiter R&S 10002 Aug. 2008 Aug. 2009

10 ESH3-Z5 Attenuator R&S 100020 Aug. 2008 Aug. 2009

HF 906 Double-Ridged

11 Waveguide Horn Antenna R&S 100030 Aug. 2008 Aug. 2009
12 MA260 Antenna Master FRANKONIA | - Aug. 2008 Aug. 2009
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Appendix

Appendix1 Test Setup



